English:
* Torque all screws to the correct value starting with unions.

Francais:
* Torque toutes les vis avec le bonne valeur a commencer pas les unions.

Portugués:
 Apertar todos os parafusos com o valor correto de torque iniciando pelas unides.

#}' N.m

e——— STEEL | 88| 27| 55
}\ D" STAINLESS

M4 M5 M6 M8 MI10 Mi12
9.7 23.0 47.0 80.0

semm 2 10mm orep, | A2 26 51| 87 212/ 420 730

12 Carenagem Direita / Right Crashbar R96

Carenagem Esquerda / Left Crashbar L96

Fixagdo Inox / Inox Clamp 174

Casquilho Aluminio / Aluminum Bushing ?20x@9x10

Casquilho Aluminio / Aluminum Bushing ?20x@P9x5

Porca Freada / Nut Nylock M6 DIN98S - A2

M6 DIN125 - A2

Parafuso / Screw M8x70 DIN912 - A2

Parafuso / Screw M6x16 DIN912 - A2

Parafuso com Falsa Anilha / Screw with Washer False |M8x20 1SO7380 - A2

Parafuso com Falsa Anilha / Screw with Washer False |M6x40 1SO7380 - A2

Parafuso com Falsa Anilha / Screw with Washer False |M6x16 1SO7380 - A2

Y N 'CN PG FCN O3 [N I UG PN PN N

11
10
9
8
7

6 Anilha / Washer
5
4
3
2
1
M

ITE

N2:|COMPONENTE (COMPONENT):

DESCRICAO (DESCRIPTION): [QUANT.:

ACESSORIOS (ACESSORIES)

Ed

CROSSPRO

1D.022.02

CROSSPRO

ALUMINUM TRAIL CRASH BAR
Ref.: 2CP1970096

Assembly Booklet / Paper collection
Livret de montage / Collecte de papier

Mini Zip Bag/ Plastic collection
Mini sac zip / Collecte de pastique

Box / Paper collection
Boite / Collecte de papier

Carton Separator / Paper collection
Séparateur de cartons / Collecte de papier

Card Header / Paper collection
Carte d'entéte / Collecte de papier

Plastic Bag Cover/ Plastic collection
Couverte de sac en plastique / Collecte de plastique

®

ECOPONTO ECOPONTO

& || O

AMARELO

WWW.Crosspro.pt



ASSEMBLY INSTRUCTION / INSTRUCAO DE MONTAGEM

English:
* Remove OEM screw and apply item N°10

(Stainless Steel Clamp — 1x) with items N°2 (Screw
—x1) and N°9 (Aluminum Bushing — x1).
»ATTENTION: Do not tighten the screws to help
the assembly.

Erancais:

* Enlever les vis OEM et appliquer I'item N°10
(Fixation Inox — x1) avec les items N°2 (Vis — x1) et
N°9 (Douille Aluminium — x1).

»ATTENTION: Ne pas serrer les vis pour faciliter
le montage.

Portugués:

* Remover parafuso OEM e aplicar o item N°10
(Fixacgao Inox — x1) com os itens N°2 (Parafuso —
x1) e N°9 (Casquilho Aluminio — x1).

» ATENCAO: N&o dar aperto aos parafusos para
ajudar na montagem.

English:
* Remove OEM Screw (x2) marked in the photo.

Erancais:

* Retirer les vis OEM (x2) marqué sur la photo.
Portugués:

* Remover os parafusos OEM (x2) marcados na
foto.

=d

CROSSPRO

* Remove OEM Screw (x2) marked in the photo.

Francais:

« Retirer les vis OEM (x2) marqué sur la photo.
Portugués:

* Remover os parafusos OEM (x2) marcados na
foto.

English:

* Apply item N°12 (Right Crash Bar - x1) according
to the photo.

Francais:

* Appliquer l'item N°12 (Crash Bar Droit — x1)
conforme & la photo.

Portugués:

* Aplicar o item N°12 (Carenagem Direita — x1) de
acordo com a foto.

g v 4
Tl
= A !

DATE: 29/05/2024

English:

* Apply item N°11 (Left Crash Bar - x1) according
to the photo.

Francais:

* Appliquer I'item N°11 (Crash Bar Gauche — x1)
conforme & la photo.

Portugqués:

* Aplicar o item N°11 (Carenagem Esquerda — x1)
de acordo com a foto.

Page 2

English:

* Apply item N°4 (Screw — x4) according to the
photo.

Francais:

 Appliquer I'item N°4 (Vis — x4) conforme a la
photo.

Portugués:

« Aplicar o item N°4 (Parafuso — x4) de acordo com
a foto.

Page 3




	Diapositivo 1
	Diapositivo 2

